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Measurement diagrams

23-1-0043901T004a-A1

2.850_H_field_GSM_850_CH_128

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:
Operator:

Operating Mode:

Power during tests:

Environmental Conditions:

EUT Setup:
Verdict:

EUT Information
PMT number:
Power:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

MNu/PSt

GSM_850_CH_128

12v DC

Temperature: 20 °C, Humidity: 50% rH

1

Passed

23-1-00439S03_C01
12v DC

Full Spectrum

FCC15.209_Magnetic_|Field
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23-1-0043901T004a-A1

2.851 H_field_GSM_850 CH_251

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:
Operator:

Operating Mode:

Power during tests:

Environmental Conditions:

EUT Setup:
Verdict:

EUT Information
PMT number:
Power:

117,320 kHz

=

o
y
T

Level in dBuV/m

2071195 dBuv/m

34,680 kHz

-31,990 dBuV/m
52,520 kHz

-36,451 dBpV/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

MNu/PSt

GSM_850_CH_251

12vDC

Temperature: 20 °C, Humidity: 50% rH

1

Passed

23-1-00439S03_C01
12vDC

Full Spectrum

FCC15.209 Magnetic| Field

\

27,050000 MHz
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-39,672 dBuV/m
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23-1-0043901T004a-A1

2.1901_H_field_GSM_1900_CH_810

Common Information

Test description:
Test Site Location:

Version of Testsoftware:

Distance correction:

Technical Data:

Rec. antenna (pre-scan):

Used filter:

Test Standard:
Operator:
Operating Mode:

Power during tests:

Environmental Conditions:

EUT Setup:
Verdict:

EUT Information

PMT number:
Power:

117,320 kHz
21,584 dBuV/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

PSt

GSM_1900_CH_810

12v DC

Humidity: 50% rH; Temperature: 20 °C

1

Passed

23-1-00439S03_C01
12v DC

Full Spectrum

FCC15.209 Magnetic Field
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23-1-0043901T004a-A1

8.01_Traffic_mode_GSM_850 CH_251

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operating Mode:
Operator:
Environmental Conditions:
EUT Setup:
Verdict:

EUT Information
PMT Sample Nr:
Power Supply:

Radiated Spurious Emissions GSM850

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC §22.917

vertical / horizontal

GSM_850_CH_251

LAb/ASa

Humidity: 60% rH; Temperature: 20 °C

1

Passed

23-1-00439S02_C01

12v DC

Full Spectrum

849,650000 MHz
27,037 dBm

FCC Part2Z ISED_|RSS[IL32

Level in dBm

%

4

30M

5060 80100M

200 300 400500 8001G 2G 3G 4G5G 6 89G
Frequency in Hz

Remark: Emission at 849.65 MHz is uplink frequency of GSM 850 and not related to spurious emission results.

Final_Result
Frequency MaxPeak Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)
2722.783333 -30.82 -13.00 17.82 1000.0 100.000 153.0 0.0 -56

TR23-1-0043901T004a-A1
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8.02_Traffic_mode_GSM _1900_CH_810

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operating Mode:
Operator:
Environmental Conditions:
EUT Setup:
Verdict:

EUT Information
PMT Sample Nr:
Power Supply:

Y,870000000 GHz
201 27,697 dBm

Radiated Spurious Emissions GSM1900
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC §24.238
vertical / horizontal
GSM_1900_CH_810
LAb

Humidity: 50% rH; Temperature: 20 °C

1
Passed

23-1-00439S02_C01
12v DC

Full Spectrum

23-1-0043901T004a-A1

FECPART 24 {SEDRSS 133

Level in dBm

Remark: Emission at 1.87 MHz GHz is uplink frequency of GSM 1900 and not related to spurious emission results.

TR23-1-0043901T004a-A1

6 8 10
Frequency in GHz
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8.03a_Traffic_mode_GSM_1900 CH_810_laying

Common Information

Test Description:

Test Site Location:

Test Site:

Test Standard:

Operating Mode:
Exclusionband:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information

PMT Sample Nr.
power:

Radiated Spurious Emissions GSM1900
cetecom advanced GmbH

Fully Anechoic Room (FAR2)

FCC §24.238

GSM_1900_CH_810_laying

1850- 1910MHz

Humidity: 59% rH; Temperature: 22.7 °C
DMa

1

Passed

23-1-00439S03_C01
12vDC

Full Spectrum

23-1-0043901T004a-A1

FEC PART 24 RSS 130

-157

-20T

Level in dBm

-30

-35T

18 18.2

TR23-1-0043901T004a-A1

18.6 18.8 19
Frequency in GHz

19.4 195
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8.03b_Traffic_mode_GSM_1900 CH_810_standing

Common Information

Test Description:

Test Site Location:

Test Site:

Test Standard:

Operating Mode:
Exclusionband:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information

PMT Sample Nr.
power:

Radiated Spurious Emissions GSM1900
cetecom advanced GmbH

Fully Anechoic Room (FAR2)

FCC §24.238
GSM_1900_CH_810_standing

1850- 1910MHz

Humidity: 59% rH; Temperature: 22.7 °C
DMa

1

Passed

23-1-00439S03_C01
12vDC

Full Spectrum

23-1-0043901T004a-A1

FEC PART 24 RSS 130

-157

-20T

Level in dBm

-35T

18 18.2

TR23-1-0043901T004a-A1

18.6 18.8 19
Frequency in GHz

19.4 195
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9.850 Bandedge low_ Channel 128 UL_824.2

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operating Mode:
Operator:
Environmental Conditions:
EUT Setup:
Verdict:

EUT Information
PMT Sample Nr:

23-1-0043901T004a-A1

Radiated emission

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC §22.917

vertical / horizontal
Bandedge_low_Channel_128 UL_824.2

LAb/ASa

Humidity: 60% rH; Temperature: 20 °C

1

Passed

23-1-00439S02_C01

Power Supply: 12V DC
Full Spectrum
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9.851 Bandedge_high_Channel_251 UL_848.8

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Operating Mode:
Operator:

Environmental Conditions:

EUT Setup:
Verdict:

EUT Information
PMT Sample Nr:
Power Supply:

-10T

23-1-0043901T004a-A1

Radiated emission

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC §22.917

vertical / horizontal
Bandedge_high_Channel_251_UL_848.8

LAb/ASa

Humidity: 60% rH; Temperature: 20 °C

1

Passed

23-1-00439S02_C01

12v DC

Full Spectrum

FCC Part22 ISED RSS132

-157849,020000 MHz

v
-20

-25T

-30T

Level in dBm

-35T

-40T

-45T

-50T

1 -19,361 dBm

849,135000 MHz
-39,198 dBm

v

849,634000 MHz
-42,968 dBm

849

TR23-1-0043901T004a-A1

849,4 849,6
Frequency in MHz
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9.1901 Bandedge low_Channel 512 UL _1850.2

Common Information

Test Description:
Test Site Location:
Test Site:

Test Standard:
Operating Mode:

Environmental Conditions:

Operator:
EUT Setup:
Verdict:

EUT Information
PMT Sample Nr:
Power Supply:

23-1-0043901T004a-A1

Radiatede missions

cetecom advanced GmbH

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC §24.238
Bandedge_low_Channel_512_UL_1850.2
Humidity: 60% rH; Temperature: 20 °C

LAb

1

Passed

23-1-00439S02_C01
12 v DC

Full Spectrum

1,849983333 GHz
-13,460-dBm

ECC_PART 124 ISED_RSS 133

Level in dBm

1,849170000 GHz
-34,7{73 dBm

1,849820000 GHz
-34,8? dBm

1849

TR23-1-0043901T004a-A1

1849,4 1849,6 1849,8 1850
Frequency in MHz
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23-1-0043901T004a-A1

9.1902_Bandedge_high_Channel_810_UL_1909.8

Date: 15.DEC.2023 14:33:20

End Of Annex 1
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